
Package leaflet: Information for the user 
 

Coldastop Nasen-Öl, 15000 IU/20 mg/ml nasal drops, solution 

Vitamin A palmitate, Vitamin E acetate  

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- You must talk to a doctor if you do not feel better or if you feel worse after 1 to 2 weeks. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4.. 

 

What is in this leaflet 
1. What Coldastop Nasen-Öl is and what it is used for 

2. What you need to know before you use Coldastop Nasen-Öl 

3. How to use Coldastop Nasen-Öl 

4. Possible side effects 

5. How to store Coldastop Nasen-Öl 

6. Contents of the pack and other information 

 

 

1. What Coldastop Nasen-Öl is and what it is used for 

 

Coldastop Nasen-Öl is used for restoration treatment of acute or chronic impairment of nasal mucous 

membrane: 

- following the chronic use of swelling reducing agents for nasal mucous membrane, 

- dryness, irritation and incrustation of nasal mucous membrane, 

- following nasal surgery. 

 

 

2. What you need to know before you use Coldastop Nasen-Öl 

 

Do not use Coldastop Nasen-Öl 
- if you are allergic (hypersensitive) to the active substances, peanuts, and soya or any other 

ingredient of this medicine (listed in section 6) 

Do not use Coldastop Nasen-Öl in children under three years of age. 

 

Warnings and precautions 

Talk to your doctor or pharmacist before using Coldastop Nasen-Öl 

 

Other medicines and Coldastop Nasen-Öl 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines, even those bought without a prescription . 

No known interactions with other medicines. 

 

Coldastop Nasen-Öl with food and drink 
No known interactions. 

 

Pregnancy and breast-feeding 
Ask your doctor or pharmacist for advice before taking this medicine. 

Use of vitamin A is associated with a risk of foetal damage. Therefore it is important for pregnant 

women and women of childbearing potential who do not use effective contraception to use Coldastop 

Nasen-Öl with caution and never to exceed the dosage recommended for pregnant women. Maximum 

single dose for pregnant women and women of child-bearing potential who do not use effective 



contraception is 2 drops into each nostril and maximum daily dose is 2 drops into each nostril twice 

daily. 

It is not necessary to discontinue breastfeeding during Coldastop Nasen-Öl treatment. 

 

Driving and using machines 
Not applicable. 

 

Coldastop Nasen-Öl contains butylhydroxyanisole and butylhydroxytoluene 
Butylhydroxyanisole (E 320) and butylhydroxytoluene (E 321) may cause local skin irritation (e.g. 

contact dermatitis) and eye and mucous membrane irritation. 

 

 

3. How to use Coldastop Nasen-Öl 

 

Always take Coldastop Nasen-Öl exactly as the doctor has told you. Check with your doctor or 

pharmacist if you are not sure. 

 

The usual dose is: 

Coldastop Nasen-Öl is indicated for use in adults and children over 3 years of age. If not instructed 

otherwise by the doctor, tilt your head back and use a pipette to apply 2 to 3 drops of Coldastop 

Nasen-Öl into each nostril several times a day. To avoid the contamination of the medicine, remove 

the pipette from the nostril without reducing the pressure after administering of the drops. For even 

distribution of the nasal oil gently apply pressure on your nostrils. You can use a special doser that is 

obtainable separately. The nasal oil may end up in the throat, it will also promote healing. 

Maximum single dose for pregnant women and women of childbearing potential who do not use 

effective contraception is 2 drops into each nostril and maximum daily dose is 2 drops into each nostril 

twice daily. 

No side effects have been reported so far, therefore the nasal oil can be used as treatment courses or 

constantly over a long period of time. 

One bottle of Coldastop Nasen-Öl is usually sufficient for a 2- to 3-week treatment course. 

 

If you use more Coldastop Nasen-Öl than you should 
No known effects of an overdose. 

 

If you forget to use Coldastop Nasen-Öl 
If you have missed one dose, take it as soon as possible. 

 

 

4. Possible side effects 

 

Like all medicines, Coldastop Nasen-Öl can cause side effects, although not everybody gets them. 

In very rare cases hypersensitivity reactions (local skin reactions, burning sensation in nasal mucous 

membrane, rhinitis) have been reported. 

 

Reporting of side effects 

If you get any side effects, talk to your your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee/en. By reporting side effects you can help provide more information on the safety 

of this medicine. 

 

 
5. How to store Coldastop Nasen-Öl 

 

Keep this medicine out of the sight and reach of children. 

Do not use Coldastop Nasen-Öl after the expiry date which is stated on the package. The expiry date 

refers to the last day of that month. The expiry date applies until the bottle is opened. 

The expiry date after the first opening is 6 weeks. Coldastop Nasen-Öl contains natural ingredients 

http://www.ravimiamet.ee/en


and therefore the solution may sometimes seem a bit cloudy. This does not have any influence on the 

efficacy and tolerance of the medication. If during the 6 weeks after opening the cloudiness of the 

medication advances or it starts to smell unpleasantly, throw the medication away. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment 

 

 

6. Contents of the pack and other information 

 

What Coldastop Nasen-Öl contains 
- The active substances are: vitamin A palmitate (retinol palmitate 15,000 IU/ml) and vitamin E 

acetate (all-rac-alfa-tocopherol acetate 20 mg/ml). 1 drop contains maximum 675 IU of vitamin 

A palmitate. 

- The other ingredients are: lemon oil, orange oil, terpineol, alcyl fatty acid ester, 

butylhydroxyanisole (E 320), butylhydroxytoluene (E 321), peanut oil, isopropyl myristate. 

 

What Coldastop Nasen-Öl looks like and contents of the pack 
Coldastop Nasen-Öl is clear, slightly yellowish oil solution with orange scent. One bottle of Coldastop 

Nasen-Öl contains 20 ml of solution. 

 

Marketing Authorisation Holder and Manufacturer 
Desitin Arzneimittel GmbH 

Weg beim Jäger 214 

D-22335 Hamburg 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

Medfiles OÜ 

Kastani 42 

50410 Tartu 

Tel 730 5415 

 

This leaflet was last revised in January 2022. 

 


